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* Estimated values
Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Ste BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %
00.A Cargo Safe 4000 1700 | DLO.5 3400 200 173 2007-04
400
PE
00.B-1 | Cargo Safe 4000 1700 | DLO.5| WE 3 1220 72 62 2007-04
400
PE
00B-1
00.B-2 | Cargo Safe 4000 1700 | DLOS| CU| 1 >3300 | 194 162 2007-04
400
PE
00B-2
00.C Cargo Safe 4000 1700 | DLO.5 - 3300 194 162 2007-04
400
PE
00C
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) 7 (daN) %

01.A Ergorej OY 4000 1600 | DL 1.5 3650 228 186 2008-01
250
PE

01.B-1 | Ergorej OY 4000 1600 | DL1.5| ED 3
250
PE

Two edge damages | 2280 143 116 2008-01
close together
8 mm

01.C Ergorej OY 4000 1600 | DL 1.5 3600 225 183 2008-01
250

PE

02.A Lyfta.se 4000 1600 DL1 3500 219 178 2008-06
250

PE

02.B-1 | Lyfta.se 4000 1600 DL1| ED 3
250
PE

Edge damage 1000 63 51 2008-06
12 mm
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

02.C Lyfta.se 4000 1600 DL1 2740 171 140 2008-06
250
PE

03A |CargoSafe | 4000 | 1600¢ | DL 2.5 [J 2400 | 150 | 122

- 03A
03.B-1 | CargoSafe | 4000 | 1600 | DL25| TE| 1 - 2730 | 171 137

Edge damage 660 41 34

03.B-2 | Cargo Safe 4000 1600* | DL2.5| ED 4
. 25 mm

04.A Cargo Safe 4000 1700 | DL15 3300 194 168 2007-04
400

PE

04.B-1 | Cargo Safe 4000 1700 | DL15| CU 2 3500 206 178 2007-04
400

PE

04B-1

Annex C - Results of tests of 50mm web lashings in the main study Page C4 of C33




2009-08-19 MariTerm AB

Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

04.B-2 | Cargo Safe 4000 1700 | DL15| CU 1 ' 2970 175 151 2007-04
400
PE

04.B-3 | Cargo Safe 4000 1700 | DL15| ED 2 Edge damage 1520 89 77 2007-04
400 5 mm
PE

04.B-4 | Cargo Safe 4000 1700 | DL15| TE 3 900 53 46 2007-04
400

PE

05.A KC Akeri SE | 4000 1600 | DL 0.5 3300 206 168 2005-11
200

PES

05.B-1 | KC Akeri SE | 4000 1600 | DLO.5| WE 2 2670 167 136 2005-11
200

PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) i (daN) %

05.B-2 | KC Akeri SE 4000 1600 DL0.5| ED 2 | e SHPE Edge damage 1670 104 85 2005-11
200 8 mm
PES

06.A YALE 5000 2500 DL3 4200 168 171 95-98
PES

06.B-1 | YALE 5000 2500 DL3 | ED 1 4000 160 163 95-98
PES

06B-1

06.C YALE 5000 2500 DL 3 Broke at seam 4500 180 183 95-98
PES

07.A POLCUI 5000 2500 DL25 3300 132 135 2004-08
TUV-CERT
PES 07A
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

07.B-1 | POLCUI 5000 2500 | DL25| ED 3 1600 64 65 2004-08
TUV-CERT
PES

07.B-2 | POLCUI 5000 2500 | DL25| CU 1 3400 136 139 2004-08
TUV-CERT
PES

07.C POLCUI 5000 2500 | DL25 Did not break at 2240 90 91 2004-08
TUV-CERT hook
PES 07C

08.A Cargo Safe 4000 1700 | DL15 ' 2600 153 133 2007-04
. B
PES 08A
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

08.B-1 | Cargo Safe 4000 1700 | DL1.5| BIC 2 : ' 1420 84 72 2007-04
400 ED 2 1200 71 61
PES

08.B-2 | Cargo Safe 4000 1700 | DL1.5| CU 1 2800 165 143 2007-04

400
PES

08.C Cargo Safe 4000 1700 | DL 15 Broke in seam 3700 218 189 2007-04

400
PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

09.A Cargo Safe 4000 1700 | DL 15 3400 200 173 2007-04
400
PES

09.B-1 | Cargo Safe 4000 1700 | DL15| TE 4 Length of damage 3300 194 168 2007-04
400 40 cm
PES

09.B-2 | Cargo Safe 4000 1700 | DL15| TE 2 3000 176 153 2007-04

400
PES

10.A - 4000 1600 | DL 2.5 2500 156 127

10A
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

: 1720 108 88

10.B-1 |- 4000 1600 | DL25| ED 2

10B-1

10.C - 4000 1600 | DL2.5| FD 5 600 38 31

11.A Cargo Safe 4000 1600 | DL 2.5 3000 188 153 2006

400
PES

Edge damage 2860 179 146 2006
2mm

11.B-1 | Cargo Safe 4000 1600 | DL2.5| ED 1
400
PES

11.B-2 | Cargo Safe 4000 1600 | DL2.5| KN 3 1460 a1 74 2006

400
PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

11.C Cargo Safe 4000 1600 | DL25 3100 182 158 2006
400
PES

12.A Cargo Safe 4000 1600 | DL25 + WE 2830 177 144 2006
400

12.B-1 | Cargo Safe 4000 1600 | DL25 + WE 2650 166 135 2006
400
PES

12.B-2 | Cargo Safe 4000 1600 | DL25| TE 2 + WE 1980 124 101 2006
400
PES

12.C Cargo Safe 4000 1600 | DL2.5| ED 2 + WE 1180 74 60 2006
400 Broke in damage,
PES not in hook

13.B-1 | Cargo Safe 4000 1600* | DL25 2040 128 104 2000
PES

13B-1
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

13.B-2 | Cargo Safe 4000 1600* | DL25| ED 2 1020 64 52 2000
PES

13B-2

13.B-3 | Cargo Safe 4000 1600* | DL25| WE 1 1890 118 96 2000

PES
13B-3

1S Cargo Safe 4000 1600* | DL 25 Broke in seam 2420 151 123 2000

PES

14.A GUNNEBO 4000 1600* DL3 2760 173 141 2005-11

PES

14.B-1 | GUNNEBO 4000 1600* DL3 | ED| 05 1820 114 93 2005-11

PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

14.B-2 | GUNNEBO 4000 1600* DL3 | ED 1 |°F + Edge damage 1620 101 83 2005-11
- 3mm

PES

14B-2

14.B-3 | GUNNEBO 4000 1600* DL3 | TE 1 2580 161 131 2005-11

PES

14B-3

14.C GUNNEBO 4000 1600* DL3 2500 156 127 2005-11

PES

15.A Cargo Safe 4000 1700 | DL15 3300 194 168 2007-04
400

PES

15.B-1 | Cargo Safe 4000 1700 | DL15| CU 1 2580 152 131 2007-04
400

PES

15B-1
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

15.B-2 | Cargo Safe 4000 1700 DL15| WE 1 |° 2260 133 115 2007-04
400
PES

15.B-3 | Cargo Safe 4000 1700 | DL1.5| WE 1 2260 133 115 2007-04
400

PES

15.C Cargo Safe 4000 1700 | DL1.5 3600 212 183 2007-04
400
PES

16.A Cargo Safe 4000 1700 | DLO.5 2780 164 142 2007-04
400

PES 16A

16.B-1 | Cargo Safe 4000 1700 | DLO.5| ED 1 2110 124 108 2007-04
400

PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date

Material (daN) (daN) %
16.B-2 | Cargo Safe 4000 1700 | DLO.5| WE 1 IS NN 2050 121 104 2007-04
400
PES

16B-2

16.C Cargo Safe 4000 1700 | DLO.5 3700 218 189 2007-04
400
PES

17.A SOLID 6000* 2000 DL?2 3500 175 119 2007

500

PES

17.B-1 | SOLID 6000* 2000 DL2 | ED| 15
500 WE 1
PES

Edge damage 1400 70 48 2007
5 mm

Broke at edge
damage

17.C SOLID 6000* 2000 DL2 | ED 1
500 WE

Broke at edge 2480 124 84 2007
damage

PES

18.A Cargo Safe 4000 1600 | DL 25 2660 166 136 2006-

400
PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

18.B-1 | Cargo Safe 4000 1600 | DL25| ED 2 Edge damage 1550 97 79 2006-
400 2 mm
PES

18.B-2 | Cargo Safe 4000 1600 | DL2.5| KN 3 1160 73 59 2006
400
PES

18.C Cargo Safe 4000 1600 | DL25| CU 1 Broke at CU 1990 124 101 2006-
400
PES

19.A CERTEX 4000 1600* DL2 3100 194 158 | 2000-2002
PES

19.B-1 | CERTEX 4000 1600* DL2 | BR 1 Broke at BR 3600 225 183 | 2000-2002
PES

19.C CERTEX 4000 1600* DL2 3000 188 153 | 2000-2002
PES

19C
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) | (daN) %

20A | Forankra 4000 | 1600 | DL2 “ 3500 | 219 178 2007-
400 20A-1
- Bl - -

20A-2

20.B-1 | Forankra 4000 1600 DL2 | CU 2 2520 158 128 2007-
400
PES

20.C Forankra 4000 1600 DL2 | CU| 05 Broke at CU 3300 206 168 2007-
400
PES

21.A GUNNEBO 4000 1700 | DL25 2870 169 146 2007-08

350
PES

21.B-1 | GUNNEBO 4000 1700 | DL25] CU| 05 2160 127 110 2007-08

350
PES

21B-1
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) . (daN) %

21.B-2 | GUNNEBO 4000 1700 | DL2.5| KN 3 500 29 25 2007-08
350
PES

21.C GUNNEBO 4000 1700 | DL25 Did not break at 2780 164 142 2007-08
350 hook or seam
PES

22.A WIS 5000 2500 DL1 Did not break, the 5100 204 208
- lash slid from the
PES brick

22.B-1 | WIS 5000 2500 DL1| BR| 05 4600 184 188
PES

22.C WIS 5000 2500 DL1 | CU 4 Edge damage 900 36 37
- 35 mm
PES

23.A Cargo Safe 4000 1600* DL3 2220 138 113

PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %
23.B-1 | Cargo Safe 4000 1600* DL3 | WE| 15 1520 95 77
- ED
PES
23B-1
23.B-2 | Cargo Safe 4000 1600* DL3 | KN 3 | 1090 68 56
PES

23.C Cargo Safe 4000 1600* DL3 | KN 3 Broke in knot 800 50 41

PES

24.A Cargo Safe 4000 | 1600* | DL 2.5 2760 173 141 2004

PES

24.B-1 | Cargo Safe 4000 | 1600* | DL25| ED 1 Broke at WE 1380 86 70 2004
- WE 1
PES

24.B-2 | Cargo Safe 4000 | 1600* | DL25| ED| 15 Edge damage 2000 125 102 2004
- WE| 15 2mm

PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

25.A Cargo Safe 4000 1600 DL2 2300 144 117 2006

24.C Cargo Safe 4000 | 1600* | DL25| BR 1 Did not break at 1540 96 78 2004
- damaged hook
PES
24C

400
PES 25A-1
A2
25B-1 | CargoSafe | 4000 | 1600 | DL2 | TE| 1 1780 | 111 91 2006
400
PES
25B-1
25C | CargoSafe | 4000 | 1600 | DL2 | FD| 3 1010 | 63 51 2006
400
PES

25C
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

26.A Forankra 4800* 1600 DL1 3500 219 149 2008-
PES

26.B-1 | Forankra 4800* 1600 DL1| CU 3 1500 94 54 2008-
PES

27.A Cargo Safe 4000 1600 DL?2 3100 194 158 2006
400

PES

27.B-1 | Cargo Safe 4000 1600 DL2 | WE| 15 1890 118 96 2006
400
PES

27.B-2 | Cargo Safe 4000 1600 DL2 | WE| 15 1500 94 76 2006
400 Cu
PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date

Material (daN) (daN) %
271.C Cargo Safe 4000 1600 DL2 | BR 1 g iiii 3000 188 153 2006
400
PES

27.2A | Gunnebo 4000 1700 | DLO.S 3600 212 183 2009-01
350

PES

27.2B-1 | Gunnebo 4000 1700 | DLO.5| KN 3 1480 87 75 2009-01
350

PES

27.2B-2 | Gunnebo 4000 1700 DL0.5| KN 3
350
PES

No break, knot 960 56 49 2009-01
creeped

27.2C | Gunnebo 4000 1700 | DLO.5 3900 229 199 2009-01
350
PES
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %
28.A Cargo 5000 2500 DL 2 3300 132 135 2000
Drechsler
PES<5%
28.B-1 | Cargo 5000 2500 DL 2 4000 160 163 2000
Drechsler
PES<5%
28.B-2 | Cargo 5000 2500 DL2 | CU 1 3300 132 135 2000
Drechsler
PES<5%
28.C Cargo 5000 2500 DL 2 4400 176 179 2000
Drechsler
PES<5%
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date

Material (daN) 7 - (daN) %
30.B-1 | LKW 4000 1600* | DL3 | WE 1 : 3500 219 178
WALTER

PP

Did not break in 3400 213 173
damage

30.B-2 | LKW 4000 1600* DL3 | BR 1
WALTER

PP

30.C LKW 4000 1600* DL3 2500 156 127
WALTER

PP

31LA LIFTY 7500* 2500 DL2 2760 110 75 2001

250

PES

31.B-1 | LIFTY 7500* 2500 DL2 | CU S 980 39 27 2001
250

PES

31B-1
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %
31.B-2 | LIFTY 7500* 2500 DL2 | CU 2 1300 52 35 2001
250 CuU 1
PES
31.C LIFTY 7500* 2500 DL2 | ED 1 Broke at edge 1700 68 46 2001
250 damage
PES
31C
37 Europart 7500* 2500 | DL15 b Test of ratchet end 5400 216 147 2004
250
PES Hook broke
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Test No | Make Marked | Marked | Dirt Dam| Dam | Photo Photo Note Break Break/ | Break/ | Manufact
Str BL (kg) | LC level | type| level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %
38 Kovomat 7500* 2500 DL1 3l Test of ratchet end 5150 206 140 2077-11
300 g ]
PES Hook broke
39 CERTER 4000 2000 DL 3 Test of ratchet end 3200 160 163 2004-03
PES Broke at lash by
hook
40 HaBRift 5000 1700* DL 3 Test of ratchet end 4500 265 183
PES Broke at lash by
hook
41 CERTER 4000 2000 DL3 Test of ratchet end 2500 125 127
PES Broke at lash by
hook
42 RO/RO 4000 1700 DL 2 Test of ratchet end 5000 294 255 2007-03
400
PES Hook broke
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Knots and provoked damages

Test No | Make Marked | Marked Dam | Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
St BL (kg) | LC type | level | before after Load LC% |0.5BL | date
Material (daN) (daN) %

32.B-1 | Cargo Safe 4000 1700 KN Bowline 920 54 47 2007-04
400
PES

32B-1

32.B-2 | Cargo Safe 4000 1700 KN 32B-1 Bowline 1580 93 81 2007-04
400
PES

32.B-3 | Cargo Safe 4000 1700 KN Overhand knot loop 1850 109 94 2007-04
400
PES

32.B-4 | Cargo Safe 4000 1700 KN Overhand knot loop 1150 68 59 2007-04

400
PES
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Test No | Make Marked | Marked Dam | Dam | Photo Photo Note Break Break/ | Break/ | Manufact

Str BL (kg) | LC type | level | before after Load LC% | 0.5BL | date

Material (daN) (daN) %
33.B-1 | New web 4000 1600 KN Bowline 2020 126 103 -

lashes

33B-1

33.B-2 | New web 4000 1600 KN 33B-1 Bowline 2400 150 122 -

lashes
33.B-3 | New web 4000 1600 KN 33B-1 Bowline 2100 131 107 -

lashes
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Test No | Make Marked | Marked Dam | Dam Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC type | level after Load LC% | 0.5BL | date
Material (daN) (daN) %

34:1A Forankra 4000 1600 ED| 25 Cut 10 mm 2160 135 110 -
New web
lashes

34-A

34:2A Forankra 4000 1600 ED| 25 Cut 10 mm 2120 133 108 -
New web 34-A
lashes

34:3A Forankra 4000 1600 ED | 25 |34-A Cut 10 mm 2080 130 106 -
New web
lashes

Annex C - Results of tests of 50mm web lashings in the main study Page C29 of C33



2009-08-19 MariTerm AB

Test No | Make Marked | Marked Dam | Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC type | level | before after Load LC% | 0.5BL | date
Material (daN) (daN) %

34:1B Forankra 4000 1600 ED 3 ¥ Cut 20 mm 1400 88 71 -
New web
lashes

34-B

34:2B Forankra 4000 1600 ED 3 | 34-B Cut 20 mm 1510 94 77 -
New web
lashes

34:3B Forankra 4000 1600 ED 3 | 34-B Cut 20 mm 1420 89 72 -
New web
lashes
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Test No | Make Marked | Marked Dam | Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
Str BL (kg) | LC type | level | before after Load LC% | 0.5BL | date
Material (daN) 7 (daN) %

34:1C | Forankra 4000 1600 ED| 4 |B= - Cut 30 mm 1080 68 55 -
New web
lashes

34-C

34:2C Forankra 4000 1600 ED 4 | 34-C Cut 30 mm 1140 71 58 -
New web
lashes

34:3C Forankra 4000 1600 ED 4 |34-C Cut 30 mm 1060 66 54 -
New web
lashes
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Test No | Make Marked | Marked Dam | Dam | Photo Photo Note Break Break/ | Break/ | Manufact

St BL (kg) | LC type | level | before after Load LC% |0.5BL | date

Material (daN) (daN) %
34.D Forankra 4000 1600 ED 1 Cut2 mm 3600 225 180

New web 3650 228 183

lashes 3700 231 185
34:E Forankra 4000 1600 ED 15 Cut5mm 2520 158 126

New web 2220 139 111

lashes 2480 155 124
34:3F Forankra 4000 1600 ED 5 Cut 40 mm 760 48 38

New web 730 46 37

lashes 730 46 37
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Test No | Make Marked | Marked Dam | Dam | Photo Photo Note Break | Break/ | Break/ | Manufact
St BL (kg) | LC type | level | before after Load LC% |0.5BL | date
Material (daN) (daN) %

35.0E-1 | New web - 1600 KN 1590 99 - -
lashes

35.0E-2 | New web - 1600 KN 1590 99 -
lashes

35.0E-3 | New web - 1600 KN 35-0E 1680 105 -
lashes

36.A-1 | New web - 1600 Straight 4700 294 - -
lashes

36.A-2 | New web - 1600 Straight 4500 281 - -
lashes

36.B-1 | New web - 1600 Turned 1 revolution 4300 269 - -
lashes Length1.20

36.B-2 | New web - 1600 Turned 1 revolution 4400 275 - -
lashes Length 1.20

36.C-1 | New web - 1600 Turned 2 revolutions| 4300 269 - -
lashes Length 1.20

Lash slid, no Broke

36.C-2 | New web - 1600 Turned 2 revolutions| 4200 263 - -

lashes Length 1.20
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